

EXAMINATION RESULTS



GRS Report Number	GRS2025-048265
Date	15 th April 2025
Object Description	One faceted gemstone
Identification	Natural Pinkish-Orange Sapphire "Natural Padparadscha"
Weight	3.08 ct
Dimensions	9.37 x 8.19 x 4.35 (mm)
Cut	modified brilliant/step (4)
Shape	oval
Color	pinkish-orange
Comments	H, LIBS-tested Color stability test applied: Type 1 (see appendix for details)
Origin	Sri Lanka

Please ensure that you are visiting the correct GRS report verification website. Our official report verification URL is

<https://www.gemresearch.ch/report-verification>

Be cautious of websites with similar designs, names or URLs that claim to be us, as they may be fraudulent and designed to deceive you.

Disclaimer



This is not a gemstone report.
Results may vary from the
original printed report.
Terms & Conditions apply.



Direct Verification

Scan this QR code
with your mobile
device to verify the
report data on
www.gemresearch.ch

Appendix

The GRS color stability test was applied. No indication of fading was observed (GRS-type  CST 1 ). Post-testing exposure to UV- or sunlight will not decrease the color saturation and/or cause a change in hue.

Please ensure that you are visiting the correct GRS report verification website. Our official report verification URL is

<https://www.gemresearch.ch/report-verification>

Be cautious of websites with similar designs, names or URLs that claim to be us, as they may be fraudulent and designed to deceive you.

Disclaimer

This is not a gemstone report.
Results may vary from the
original printed report.
Terms & Conditions apply.



Direct Verification

Scan this QR code
with your mobile
device to verify the
report data on
www.gemresearch.ch